
PACKAGE LEAFLET: INFORMATION FOR THE USER

PLEASE READ THE ENTIRE LEAFLET CAREFULLY BEFORE TAKING THIS COUGH SYRUP.

WHAT IS IN THIS LEAFLET  
1. What is Broncho 5 in 1 multi-symptom action syrup and what is it used for?
2. What does Broncho 5 in 1 multi-symptom action syrup contain?
3. What you need to know before you take Broncho 5 in 1 multi-symptom action syrup?
4. How to take Broncho 5 in 1 multi-symptom action syrup?
5. How to store Broncho 5 in 1 multi-symptom action syrup?
6. Contents of the pack and other information

1. What is in Broncho 5 in 1 multi-symptom action syrup and what is it used for?

Relief of any cough associated with a cold:
Broncho 5 in 1 multi-symptom action syrup is intended for the relief of any cough (dry and chesty) associated with 
cold, as well as sore throat due to common cold, associated hoarseness, and dryness of throat. 

5 in 1: One product for the relief of �ve symptoms associated with cold:
• Dry cough
• Chesty cough
• Sore throat
• Hoarseness
• Throat dryness

The extracts of Icelandic Moss (Cetraria islandica) and Marshmallow root (Althea o�cinalis) contained in Broncho 5 in 1 
multi-symptom action syrup act like a soothing balm that covers the a�ected mucous membrane of the throat. 
The contained mucilages form a physical protective �lm that keeps foreign particles away and protects the mucosa. 
This quickly relieves the irritation of the throat and the mucous membrane can recover.
Hyaluronic acid and xanthan gum contribute to moisturisation of mouth and throat and thus support the soothing 
properties of Icelandic Moss (Cetraria islandica) and Marshmallow root (Althea o�cinalis). 
The combination of the ingredients also supports a longer lasting cough relief e�ect.

Ingredients from natural origin:
Marshmallow root, Icelandic moss and Hyaluronic acid

Kunststo�werk Kremsmünster GmbH
Kremseggerstraße 17
4550 Kremsmünster, Austria

Production: Kwizda Pharma GmbH
E�ngergasse 21
1160 Vienna, Austria

Distributor: Chefaro Ireland DAC, 
The Sharp Building, 10-12 Hogan Place, 
Dublin, Ireland 

HÄLSA Pharma GmbH 
Maria-Goeppert-Str. 5
23562 Lübeck, Germany 
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In addition, Broncho 5 in 1 multi-symptom action syrup helps to protect oral and pharyngeal mucosa from dryness. 
Broncho 5 in 1 multi-symptom action syrup is a cough syrup that mainly contains natural ingredients and therefore is 
very well tolerated. Broncho 5 in 1 multi-symptom action syrup is free from sugar and therefore tooth‐friendly.

In addition, it is alcohol free, lactose‐free, gluten‐free, free of genetically modi�ed organism and free of arti�cial colours. 

2. What does Broncho 5 in 1 multi-symptom action syrup contain?

15 ml contains:
168.00 mg Marshmallow root extract
324.00 mg Cetraria islandica dry extract
25.80 mg Na‐hyaluronate
60.00 mg Xanthan gum

Other ingredients: Methyl‐p‐hydroxybenzoate, Propyl‐p‐hydroxybenzoate, Xylitol, Glycerol anhydrous, Citric acid 
monohydrate, Lemon‐Lime aroma (contains limonene), Saccharin sodium, Eucalyptus oil (contains Cineol), puri�ed water 

3. What you need to know before you take Broncho 5 in 1 multi-symptom action syrup

Do not take Broncho 5 in 1 multi-symptom action syrup
If you have a hypersensitivity or are allergic to Icelandic moss or Marshmallow root or to any of the other ingredients of this 
medical device listed in section 2.

Broncho 5 in 1 multi-symptom action syrup contains methyl‐4‐hydroxybenzoate and propyl‐4‐hydroxybenzoate as 
preservatives and eucalyptus oil. These may cause allergic reactions (possibly delayed). 

This medical device contains less than 1 mmol sodium (23 mg) per 15 ml, that is to say essentially “sodium free”.

INTERACTIONS WITH OTHER MEDICAL DEVICES AND OTHER FORMS OF INTERACTION

Concomitant use of Broncho 5 in 1 multi-symptom action syrup (Medical Device) with other medicines:
If you take other medicines it is advised to take them ½ hour to 1 hour before or after intake of Broncho 5 in 1 
multi-symptom action syrup.

Use in pregnancy and breastfeeding:
The use of Broncho 5 in 1 multi-symptom action syrup is not recommended during pregnancy and breastfeeding.

Please consult a doctor or physician if:
- your symptoms persist or worse after 5 days.
- fever or purulent sputum occurs while using Broncho 5 in 1 multi-symptom action syrup.

Use in patients with diabetes.
15 ml of Broncho 5 in 1 multi-symptom action syrup contains 0.10 CU (carbohydrate units).

SIDE EFFECTS

Broncho 5 in 1 multi-symptom action syrup contains methyl 4‐hydroxybenzoate and propyl 4‐hydroxybenzoate as 
preservatives, which can cause (delayed) allergic reactions.

Broncho 5 in 1 multi-symptom action syrup may cause gastrointestinal disorders and hypersensitivity reactions.

4. How to take Broncho 5 in 1 multi-symptom action syrup?

The recommended dose is:
Adolescents from 12 years of age and adults: 15ml 3 times a day

For ease of dosing, a measuring cup is included.

If you are unsure or have any questions, consult your doctor or pharmacist. 

5. How to store Broncho 5 in 1 multi-symptom action syrup?

 You should not use this product after the expiry date stated on the label and the carton.
 The expiry date refers to the last day of the given month.

 Do not store above 25°C.
Close bottle well after use. Use the content within 4 weeks of opening.

 Store the bottle in the original package in order to protect the contents from light.          

Keep this medical device out of the sight and reach of children. 

For the protection of the environment, ask your pharmacist how to dispose of medical devices you no longer use. 
This measure will help protect the environment.

6. Contents of the pack and other information

What Broncho 5 in 1 multi-symptom action syrup looks like

Broncho 5 in 1 multi-symptom action syrup is a liquid �lled in brown glass bottles with original sealed screw cap. 
Available sizes: to 120ml and 200ml. The enclosed measuring cup with a scale between 2.5ml and 20ml facilitates exact 
dosing of the product.

Protective �lm of marshmallow root, icelandic moss, 
hyaluronic acid and xanthan gum

Activated cough 
receptor

25°C
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